Total No. of Questions : 10] SEAT No. :

P3059 [5059]_501 [Total No. of Pages :3

B.E (Civil)
ENVIRONMENTAL ENGINEERING - 11

(2012 Course) (Semester-1) (401001)

Time : 2; Hours| [Max. Marks : 70
Instructions to the candidates:

1) Attempt Q.1 or Q.2, Q.3 or Q.4, Q.5 or Q.6, Q.7 or Q.8, and Q.9 or Q.10.

2) Figures to the right indicates full marks.

3) Draw Neat figures wherever necessary.

4) Assume suitable data if necessary.

5) Use of scientific calculators is allowed.

Q1) a) Define treatability index. Write wastewater treatment option with respect

to treatability index. [4]
b)  Write the procedure to determine total volatile solids and its significance
in wastewater treatment. .[6]

OR

02) a) Explain pumping of sewage with respect to need, location and types of

pumps. [5]

b) Designamechanically cleaned radial flow circular settling tank for treating
sewage from a population of 25000 persons. [5]
Given:

Maximum hourly flow = (1/14) of the daily flow
1.19 1/c/d
135 1/c/d

Volume of sludge

Water consumption

03) a)  Writethe difference between preliminary treatment and primary treatment.[5]

b)  Write a short note on the self-purification of streams. [5]

OR

PTO.

WWW., menar esul ts. co. i1 n



04) a) Calculate the effluent BOD of a two stage trickling filter with the
following data [6]
i)  Flow = 2.30 m*/min
i) BOD, = 300mg/1
iii) Volume of filter 1 = 900 m?
iv) Volume of filter 2 = 900 m?
v) Filter depth = 2m
vi) Recirculation ratio for both the filter = 1.5
Use NRC formula.
b)  With the help of a neat sketch, explain the activated sludge process. [4]
05) a) What do you understand by oxidation pond? Where it is used? What is
its principle? [8]
b) Explain aerated lagoon with respect to its working principle, design
parameters and applications. [8]
OR
06) a)  Write short note on phytoremediation for wastewater treatment. [8]
b) Design an oxidation pond for a colony of 3000 population. The sewage
flow is 1001/p/d. BOD, is 300 mg/1. Assume necessary required data. [8]
Q7) a) Design asludge digestion tank with the following data [8]
i)  Average flow of sewage = 60MLD
i)  Total suspended solids in raw sewage = 350mg/1
i)  Volatile suspended solids = 250mg/1
iv) Moisture content in the digested sludge = 87 %
v) Removal from PST =65 %
vi) Moisture content in fresh sludge =95%
[5059]-501 2

WWW., menar esul ts. co. i1 n



b) Draw a flowchart of package sewage treatment plant and explain its working
principle. Write its advantages and disadvantages. [8]
OR
08) a) Design a gravity thickeners for thickening the combined primary and
activated sludge from a treatment plant for 150000 population. [8]
b) Write working principle of UASB. Enlist design parameters of UASB
and its limitations. [8]
09) a) Enlistdifferent units used in preliminary, primary and secondary treatment
in industrial wastewater treatment. Write its significance for which
impurities to be removed. [9]
b) Explain equalization and neutralization unit process with respect to its
working principle, need, factors affecting the process and application.[9]
OR
Q10)a) Draw aneat sketch showing the points where spent wash is generated in
the distillery. [6]
b) Discuss the characteristics of dairy industry. [4]
c) Draw a flow chart showing various treatment units used to treat sugar
industry wastewater. Explain the important units. [8]
v v v
[5059]-501 3

WWW., menar esul ts. co. i1 n




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>